

# We are IntechOpen, the world's leading publisher of Open Access books Built by scientists, for scientists

6,600

Open access books available

178,000

International authors and editors

195M

Downloads

Our authors are among the

154

Countries delivered to

TOP 1%

most cited scientists

12.2%

Contributors from top 500 universities



WEB OF SCIENCE™

Selection of our books indexed in the Book Citation Index  
in Web of Science™ Core Collection (BKCI)

Interested in publishing with us?  
Contact [book.department@intechopen.com](mailto:book.department@intechopen.com)

Numbers displayed above are based on latest data collected.  
For more information visit [www.intechopen.com](http://www.intechopen.com)



# Advances in the Treatment of Status Epilepticus

*Naim Haddad, Gayane Melikyan,*

*Hassan Al Hail, Rola Hosni Khodair,*

*Thahira Thekkumpurath and Abdulraheem Alrabi*

## Abstract

The management of status epilepticus (SE) emphasizes early identification, support of vital functions, quick implementation of pharmacotherapy, and recognition of acute etiologies. Prompt administration of a benzodiazepine, often followed by an intravenous antiseizure medication, has been supported by multiple high-quality studies. SE evolving into a refractory stage may require the initiation of anesthetic agents, such as midazolam or propofol. The contribution of autoimmune encephalitis to the burden of refractory SE cases has led to the introduction of immune-modulatory agents, such as steroids and IVIG, in the treatment protocols for refractory SE appearing de novo without prior history of epilepsy. This chapter summarizes the pharmacological agents proposed in the treatment of SE and the stepped approach to their implementation.

**Keywords:** status epilepticus, convulsive and nonconvulsive status, management, treatment protocols, antiseizure medications, anesthetics, immune-modulatory agents

## 1. Introduction

Status epilepticus (SE) is a common emergency with severe consequences, both systemic and neurologic. It occurs when biological mechanisms that terminate a seizure fail. Unfortunately, mortality attributed to convulsive status epilepticus (CSE) has not changed for over 30 years.

Immediate therapeutic intervention is required to minimize the risk of short- and long-term morbidity. Delayed treatment increases the risk of a self-sustained seizure and pharmacologic failure (Altered Mental Status (AMS) [1–7].

Treatment involves quick administration of benzodiazepines followed by antiseizure medications to terminate, not only the clinical motor component, but also the electrographic seizure activity. It is also essential to screen for rapidly identifiable etiologies, address them, and provide supportive care as needed. The initial management highlights also the adequacy of airway, breathing, and circulation basics [3, 7].

Most of the treatment trials and algorithms are based on studies of CSE. But in practice, these guidelines are also applied to a certain extent to the nonconvulsive type of SE (NCSE).

An episode of SE can be divided into four stages based on its treatment responsiveness and the escalation of applied therapeutic agents [2].

Evidence-based treatment guidelines derived from high-quality studies are only available for the initial stages of SE.

## 2. Stage 1 (early or emerging SE): benzodiazepines

Multiple studies confirmed benzodiazepines as the mainstay of treatment for early CSE, thus a benzodiazepine is usually the first administered agent (**Table 1**). It is typically given when a seizure lasts more than 5 minutes. If IV access is already established, IV lorazepam is typically used (4 mg) with another repeated dose for ongoing seizures if needed. IV lorazepam is superior to phenytoin in the treatment of early SE according to the landmark veterans affairs cooperative SE study. IV diazepam is another alternative. Lorazepam has a smaller volume of distribution than diazepam, thus it may contribute to a longer antiseizure effect and a lower rate of seizure recurrence [3, 8, 9].

If IV access is not available, IM midazolam should be administered as a 10 mg dose. This route of administration is feasible due to midazolam's water solubility.

Benzodiazepines can also be delivered in the prehospital setting by trained EMS personnel as the patient is being transported to the emergency room (ER) [10, 11].

A majority of patients in CSE are still facing delays before treatment initiation, and suboptimal benzodiazepine dosing out of fear of drug-induced respiratory depression. The "RAMPART" study showed that the latter is more likely to occur due to ongoing seizure activity rather than as an adverse event due to benzodiazepines [11, 12].

IV thiamine should be given early also, especially for patients with a history of heavy alcohol use [3].

## 3. Stage 2 (established SE): anti-seizure medications (ASMs)

After first-line therapy with a benzodiazepine, randomized controlled trials have established IV fosphenytoin (fPHT), levetiracetam (LEV), and valproic acid (VPA) as equivalent second-line treatments (**Table 2**). These treatments are applied in the event of ongoing seizure activity, but also even after seizure cessation to maintain a longer seizure control unless a seizure-provoking factor has been identified and addressed. An adequate loading dose (20 mg/kg for fPHT, 20–40 mg/kg for VPA, 40–60 mg/kg for LEV) should be administered to achieve a rapid effect with an appropriate therapeutic serum level. fPHT carries some advantages over phenytoin IV; it can be given at a faster infusion rate and is compatible with a dextrose solution. IV phenobarbital is still considered an alternative choice and is included in SE treatment algorithms, but caution about respiratory

Drug	Mechanism of action	Dosing	Remarks
Lorazepam	Enhances GABA	0.1 mg/kg IV up to 4 mg	May repeat once
Diazepam	Enhances GABA	0.2 mg/kg IV up to 10 mg	May repeat once
Midazolam	Enhances GABA	10 mg IM if >40 kg	Single-dose

**Table 1.**  
Commonly used benzodiazepines in early SE.

Drug	Mechanism of action	Dosing	Remarks
IV fosphenytoin	Prolongs Na channel inactivation	20 mg/kg maximum 1500 mg	Monitor for bradycardia and hypotension
IV valproate	Na channel inactivation and enhancing GABA	40 mg/kg up to 3000 mg	Caution about hyperammonemia & hepatotoxicity
IV levetiracetam	Binds to SV2A protein	60 mg/kg up to 4500 mg	Minimal drug interactions, caution in renal failure
IV phenobarbital	Enhances GABA	15–20 mg/kg	Sedation, respiratory depression

**Table 2.**  
 Commonly used ASMs in established SE.

depression needs to be taken into account when this agent is combined with a benzodiazepine. The newer ASM lacosamide is available in IV formulation and has also been used to treat SE, but it is less rigorously studied. The typical adult loading dose is 400 mg. Potential cardiac side effects include bradycardia, hypotension, PR interval prolongation, etc. [13–16].

#### 4. Stage 3 (refractory SE, RSE): ASMs & anesthetics

If the seizure continues despite the implementation of the above-mentioned treatments and measures (initial benzodiazepine + one ASM), the efficacy of additional ASMs decline, and the SE episode can be classified as refractory. Up to 40% of SE cases reach this stage. High-quality randomized trials comparing the different RSE treatments are lacking. Trials in such critically ill patients have proven to be very difficult. Another ASM can be loaded if the first choice administered earlier failed to arrest ongoing seizures. An anesthetic agent can be initiated instead or follow the second failed ASM. There is no consensus governing such a decision at this time. The “ConSEPT” trial showed that successive use of IV ASMs in children is successful in the majority (instead of recourse to anesthetics). This approach is probably feasible also in NCSE and focal SE in adults to avoid intubation and ventilatory support [3, 14, 17].

When an anesthetic agent is contemplated, usually IV midazolam or propofol are such first-choice agents. Pentobarbital is an accepted alternative (**Table 3**).

Drug	Mechanism of action	Dosing	Remarks
IV midazolam	Enhances GABA	Loading: 0.2 mg/kg Maintenance: 0.05–2 mg/kg/hour	Tachyphylaxis with prolonged use
IV propofol	Enhances GABA	Loading: 1–2 mg/kg Maintenance: 5–10 mg/kg/hour	Propofol infusion syndrome
IV pentobarbital	Enhances GABA and inhibits glutamate	Loading: 5–15 mg/kg Maintenance: 1–10 mg/kg/hour	Hemodynamic instability, ileus

**Table 3.**  
 Commonly used anesthetics in RSE.

These drugs act through the modulation of GABA receptors. An IV loading dose is administered followed by continuous infusion, titrated to complete clinical and electrographic seizure cessation or burst suppression pattern on EEG. Propofol should not be infused for more than two to three days preferably, to minimize the risk of propofol infusion syndrome. The latter can be potentially fatal and consist of a constellation of heart and renal failure, acidosis, and rhabdomyolysis [2, 3, 17, 18].

## 5. Stage 4: Super refractory SE (SRSE)

This stage is reached when seizures, clinical or electrographic, continue for more than 24 hours despite the use of anesthetic agents and pharmacologically induced coma.

Therapeutic suggestions at this stage are based on open-label or retrospective case series and reports, thus their evidence for benefit is rather weak. In addition to the anesthetic agents detailed for the previous stage, suggested agents and procedures include the following to name a few: ketamine, magnesium, pyridoxine, immunomodulating agents/procedures (steroids, IVIG, and plasmapheresis), therapeutic hypothermia, ketogenic diet, etc (**Table 4**).

ASMs not deployed in the early stages can be tried, even through a nasogastric tube, if the chosen drug is not manufactured in an IV formulation [2, 7, 18, 19].

Ketamine acts as a noncompetitive NMDA glutamate receptor antagonist. It has a neuroprotective effect in animal models of SE. A loading dose of 1–3 mg/kg is suggested followed by a continuous infusion of 1–10 mg/kg/h. In a report on 58 patients started on ketamine after a median of nine days of SE, the drug apparently contributed to the control of SE in up to a third of cases. A more recent metanalysis suggested success with ketamine in 74% of adult cases and rare adverse events. A potential advantage of this drug is the lack of significant hypotension compared to other anesthetics [18, 20, 21].

Magnesium sulfate may be especially effective in the context of eclampsia [2, 19].

An open-label small study for SRSE treated with a ketogenic diet noted that 73% of patients (11 out of 14) had resolution of SRSE after a median of five days [22].

An autoimmune etiology for SE is becoming increasingly recognized. It is suspected, especially in patients with new-onset refractory SE (NORSE). NORSE occurs in patients without antecedent epilepsy and clear structural, infectious, metabolic, or toxic causes. Treatment with classical ASMs is often unsuccessful. Some patients require multiple anesthetic drugs, often with recurrence of SE once these are weaned off. Small case series have suggested that steroids, IVIG, and plasmapheresis may be beneficial in NORSE. Patients can be given IV methylprednisolone 1000 mg/day for five days, followed by IVIG 2 gram/kg divided over five days or plasma exchange every other day for a total of five to seven sessions. Identification of an autoantibody (anti-GAD, anti-NMDA ...) proves the autoimmune etiology in some NORSE cases, but this is not a prerequisite for considering immune therapies; a delay in starting one of these therapies may contribute to a worse outcome. In other words, it is recommended to not delay treatment, while waiting for the results of the autoantibody screening. In addition to the immunotherapies mentioned above, tocilizumab, an IL-6 receptor inhibitor, was used in six patients with NORSE. It terminated SE after an interval of three days from initiation. Other proposed second-line immune therapies include rituximab, cyclophosphamide, and anakinra. Through suggested anti-inflammatory mechanisms, the ketogenic diet may also play an adjunctive therapeutic role in NORSE and FIRES [23–27].



Drug/procedure	Mechanism of action	Dosing/use	Remarks
Ketamine	NMDA antagonist	Loading: 0.5–3 mg/kg Maintenance: 1–10 mg/kg/h	Tachycardia and acute elevation in blood pressure
Magnesium Sulfate	Inhibits NMDA receptor	Loading: 50 mg/kg Maintenance: 20–40 mg/kg/hour	Most relevant in the context of eclampsia
Pyridoxine	Co-factor in metabolic pathways of multiple neurotransmitters	180–600 mg/day	Empiric treatment for pyridoxine-dependent seizures
Methylprednisolone	Immune modulation	1 g IV, for 3–5 days	Hyperglycemia, fluid retention, GI ulceration
IVIG	Immune modulation	0.4 g/kg daily for 5 days	Acute renal failure, thrombosis, aseptic meningitis

**Table 4.**  
*A sample of reported treatments for SRSE.*

Neurostimulation methods have been explored in refractory and super refractory SE, but the evidence supporting their use is of low quality. In a recent systematic review, acute implantation of VNS is reported to result in SE cessation in 74% of cases. These results should be interpreted with caution due to the high risk of reporting bias [28, 29]. Although successful treatments with electroconvulsive therapy, responsive neurostimulation, deep brain stimulation, and other neuromodulation procedures are reported, the data remains sparse and inconclusive. As such patients are typically receiving numerous ASMs and anesthetics concomitantly, the contribution from the neuromodulator procedure specifically is not always obvious [18, 19].

## 6. Non-convulsive seizures/SE

NCSE can follow partially treated CSE or develop independently. It is also common in critically ill patients treated in an ICU setting [7]. Very limited data exist addressing its specific management, thus treatment protocols are typically borrowed from CSE guidelines. One study compared fPHT (20 mg/kg) and lacosamide (400 mg) for the treatment of recurrent NC seizures and found lacosamide to be non-inferior to fPHT. Both agents achieved grossly comparable seizure cessation and adverse events rates. However, this study addressed the use of these drugs for recurrent NC seizures, not NCSE [30].

## 7. Supportive care

Securing and stabilizing the subject's airway, breathing and circulation represent the earliest steps in proposed treatment algorithms. Initial management include the administration of oxygen, ECG monitoring, finger stick glucose measurement, IV access, blood work (electrolytes and hematology), and toxicology screening. One

hundred mg of thiamine IV is typically administered early, and before IV dextrose in the event of hypoglycemia [2, 3, 7]. Appropriate work-up should also be tailored specially to screen for life-threatening etiologies (meningitis/encephalitis, stroke, intracranial tumors, etc.).

Treatment typically involves acute monitoring in the ICU.

EEG monitoring, rather than routine EEG, is recommended in the management of patients with SE. It is the only means to recognize the epileptic nature of subclinical non-convulsive seizures. It is also essential in monitoring the treatment response and titrating therapy with anesthetics to achieve burst suppression or seizure cessation. Some EEG patterns can be difficult to interpret as they may be classified within the ictal-interictal continuum. Expert EEG readers and interpretation within the clinical context are needed to solve such scenarios [31–33].

Cancer screening with a CT of the chest, abdomen and pelvis, testicular ultrasound, and whole-body PET are recommended when an autoimmune or paraneoplastic etiology is suspected. ASMs and immunotherapy are less effective if the tumor is not addressed [7, 23].

## 8. Conclusion

Status epilepticus represents a neurological emergency. Rapid and adequate treatments have the potential to modify prognosis and decrease neuronal injury. There is reasonable evidence dictating the initial treatments in CSE, but later stages and NCSE have scarce data directing their management. The risks and morbidity related to the administered treatments should be accounted for by the treating clinicians. After the immediate stabilization of the patient, possible etiologies behind the SE should be investigated and treated.

### Author details

Naim Haddad<sup>1,2\*</sup>, Gayane Melikyan<sup>1,2</sup>, Hassan Al Hail<sup>1,2</sup>, Rola Hosni Khodair<sup>2</sup>, Thahira Thekkumpurath<sup>2</sup> and Abdulraheem Alrabi<sup>2</sup>

1 Weill Cornell College-Qatar, Doha, Qatar

2 Neurosciences Institute, Hamad Medical Corporation, Doha, Qatar

\*Address all correspondence to: nah2003@qatar-med.cornell.edu

### IntechOpen

© 2022 The Author(s). Licensee IntechOpen. This chapter is distributed under the terms of the Creative Commons Attribution License (<http://creativecommons.org/licenses/by/3.0>), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited. 

## References

- [1] Bank AM, Bazil CW. Emergency management of epilepsy and seizures. *Seminars in Neurology*. 2019;**39**(1):73-81. DOI: 10.1055/s-0038-1677008
- [2] Fan JM, Singhal NS, Guterman EL. Management of status epilepticus and indications for inpatient electroencephalography monitoring. *Neurologic Clinics*. 2022;**40**(1):1-16
- [3] Glauser T, Shinnar S, Gloss D, Alldredge B, Arya R, Bainbridge J, et al. Evidence-based guideline: Treatment of convulsive status epilepticus in children and adults: Report of the Guideline Committee of the American Epilepsy Society. *Epilepsy Current*. 2016;**16**(1):48-61
- [4] Hill CE, Parikh AO, Ellis C, Myers JS, Litt B. Timing is everything: Where status epilepticus treatment fails. *Annals of Neurology*. 2017;**82**(2):155-161
- [5] Neligan A, Noyce AJ, Gosavi TD, Shorvon SD, Köhler S, Walker MC. Change in mortality of generalized convulsive status epilepticus in high-income countries over time: A systematic review and Meta-analysis. *JAMA Neurology*. 2019;**76**(8):897-905
- [6] Neligan A, Rajakulendran S, Walker MC. Advances in the management of generalized convulsive status epilepticus: What have we learned? *Brain*. 2021;**144**(5):1336-1341
- [7] VanHaerents S, Gerard EE. Epilepsy emergencies: Status epilepticus, acute repetitive seizures, and autoimmune encephalitis. *Continuum (Minneapolis)*. 2019;**25**(2):454-476
- [8] Leppik IE, Derivan AT, Homan RW, Walker J, Ramsay RE, Patrick B. Double-blind study of lorazepam and diazepam in status epilepticus. *Journal of the American Medical Association*. 1983;**249**(11):1452-1454
- [9] Treiman DM, Meyers PD, Walton NY, Collins JF, Colling C, Rowan AJ, et al. A comparison of four treatments for generalized convulsive status epilepticus. Veterans affairs status epilepticus cooperative study group. *The New England Journal of Medicine*. 1998;**339**(12):792-798
- [10] Alldredge BK, Gelb AM, Isaacs SM, Corry MD, Allen F, Ulrich S, et al. A comparison of lorazepam, diazepam, and placebo for the treatment of out-of-hospital status epilepticus. *The New England Journal of Medicine*. 2001;**345**(9):631-637
- [11] Silbergleit R, Durkalski V, Lowenstein D, Conwit R, Pancioli A, Palesch Y, et al. Intramuscular versus intravenous therapy for prehospital status epilepticus. *New England Journal of Medicine*. 2012;**366**(7):591-600
- [12] Sathe AG, Underwood E, Coles LD, Elm JJ, Silbergleit R, Chamberlain JM, et al. Patterns of benzodiazepine underdosing in the Established Status Epilepticus Treatment Trial. *Epilepsia*. 2021;**62**(3):795-786
- [13] Chamberlain JM, Kapur J, Shinnar S, Elm J, Holsti M, Babcock L, et al. Efficacy of levetiracetam, fosphenytoin, and valproate for established status epilepticus by age group (ESETT): A double-blind, responsive-adaptive, randomised controlled trial. *Lancet*. 2020;**395**(10231):1217-1224
- [14] Dalziel SR, Borland ML, Furyk J, Bonisch M, Neutze J, Donath S, et al. PREDICT research network. Levetiracetam versus phenytoin for second-line treatment of convulsive status epilepticus in children (ConSEPT): An open-label, multicentre, randomised controlled trial. *Lancet*. 2019;**393**(10186):2135-2145
- [15] Kapur J, Elm J, Chamberlain JM, Barsan W, Cloyd J, Lowenstein D, et al.



- Randomized Trial of three anticonvulsant medications for status epilepticus. *New England Journal of Medicine*. 2019;**381**(22):2103-2113
- [16] Lyttle MD, Rainford NEA, Gamble C, Messahel S, Humphreys A, Hickey H, et al. Levetiracetam versus phenytoin for second-line treatment of paediatric convulsive status epilepticus (EcLiPSE): A multicentre, open-label, randomised trial. *Lancet*. 2019;**393**(10186):2125-2314
- [17] Vossler DG, Bainbridge JL, Boggs JG, Novotny EJ, Loddenkemper T, Faught E, et al. Treatment of Refractory Convulsive Status Epilepticus: A Comprehensive Review by the American Epilepsy Society Treatments Committee. *Epilepsy Current*. 2020;**20**(5):245-264
- [18] Mandge V, Husain AM. Drug Trials in status epilepticus: Current evidence and future concepts. *Journal of Clinical Neurophysiology*. 2020;**37**(5):434-445
- [19] Kirmani BF, Au K, Ayari L, John M, Shetty P, Delorenzo RJ. Super-refractory status epilepticus: Prognosis and recent advances in management. *Aging and Disease*. 2021;**12**(4):1097-1119
- [20] Gaspard N, Foreman B, Judd LM, Brenton JN, Nathan BR, McCoy BM, et al. Intravenous ketamine for the treatment of refractory status epilepticus: A retrospective multicenter study. *Epilepsia*. 2013;**54**(8):1498-1503
- [21] Höfler J, Trinka E. Intravenous ketamine in status epilepticus. *Epilepsia*. 2018;**59**(Suppl 2):198-206
- [22] Cervenka MC, Hocker S, Koenig M, Bar B, Henry-Barron B, Kossoff EH, et al. Phase I/II multicenter ketogenic diet study for adult superrefractory status epilepticus. *Neurology*. 2017;**88**(10):938-943
- [23] Culler GW, VanHaerents S. Immunologic treatments of seizures and status epilepticus. *Seminars in Neurology*. 2020;**40**(6):708-718
- [24] Gaspard N, Foreman BP, Alvarez V, Cabrera Kang C, Probasco JC, Jongeling AC, et al. New-onset refractory status epilepticus: Etiology, clinical features, and outcome. *Neurology*. 2015;**85**(18):1604-1613
- [25] Jun JS, Lee ST, Kim R, Chu K, Lee SK. Tocilizumab treatment for new onset refractory status epilepticus. *Annals of Neurology*. 2018;**84**(6):940-945
- [26] Nabbout R, Mazzuca M, Hubert P, Peudennier S, Allaire C, Flurin V, et al. Efficacy of ketogenic diet in severe refractory status epilepticus initiating fever induced refractory epileptic encephalopathy in school age children (FIRES). *Epilepsia*. 2010;**51**(10):2033-2037
- [27] Thakur KT, Probasco JC, Hocker SE, Roehl K, Henry B, Kossoff EH, et al. Ketogenic diet for adults in super-refractory status epilepticus. *Neurology*. 2014;**82**(8):665-670
- [28] Dibué-Adjei M, Brigo F, Yamamoto T, Vonck K, Trinka E. Vagus nerve stimulation in refractory and super-refractory status epilepticus - a systematic review. *Brain Stimulation*. 2019;**12**(5):1101-1110
- [29] Trinka E, Brigo F. Neurostimulation in the treatment of refractory and super-refractory status epilepticus. *Epilepsy Behaviour*. 2019;**101**(Pt B):106551
- [30] Husain AM, Lee JW, Kolls BJ, Hirsch LJ, Halford JJ, Gupta PK, et al. Randomized trial of lacosamide versus fosphenytoin for nonconvulsive seizures. *Annals of Neurology*. 2018;**83**(6):1174-1185

[31] Rosenthal ES. Seizures, status epilepticus, and continuous EEG in the intensive care unit. *Continuum (Minneapolis, Minn)*. 2021;**27**(5):1321-1343

[32] Rubinos C, Alkhachroum A, Der-Nigoghossian C, Claassen J. Electroencephalogram monitoring in critical care. *Seminars in Neurology*. 2020;**40**(6):675-680

[33] Zafar SF, Subramaniam T, Osman G, Herlopian A, Struck AF. Electrographic seizures and ictal-interictal continuum (IIC) patterns in critically ill patients. *Epilepsy & Behavior*. 2020;**106**:107037

IntechOpen